SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Sp um

Sp m
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
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-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -46.78 dBm -33.78 dB 30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -46.40 dBém -33.40 dg
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -45.81 dBm -32.81dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83895 GHz -46.12 dBm -33.12 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,95735 GHz -45,52 dBm -32.52 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,95160 GHz -45.57 dBm -32.57 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,91592 GHz -41.48 dBm -28.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 690742 GHz -41.37 dBm -28.37 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061055 GHz -41,65 dBm -28.65 dB 5.000 GHz 13.000 GHz 1.000 MHz 1061905 GHz -41.67 dBm -28.67 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,60090 GHz -38.43 dBm -25.43 db 13.000 GHz 19,500 GHz 1.000 MHz 1579054 GHz -38.44 dBm -25.44 dg
Date: 2 Date:
Sp m L Spectrum -
Ref Level 0.00 dém  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS p _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ARS, SPURIOUS_LINE_ABS,
-20 B
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-40 dB 7 fores -40 db -. S
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-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994.,42528 MHz -46.68 dBm 30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -46.60 dém -33.60 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.62948 GHz -46.63 dBrm -33.63 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61268 GHz -47.01 dBém -34.01 dg
1,920 GHz 3.000 GHz 1.000 MHz 249383 GHz -45,49 dBm -32.40 dB 1.920 GHz 3,000 GHz 1.000 MHz 293792 GHz -45.65 dBm -32.65 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,94192 GHz -41.37 dBm -28.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 692692 GHz -41.34 dBm -28.34 d8
9.000 GHz 13.000 GHz 1.000 MHz 1060505 GHz -41.55 dBm -28.55 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.59805 GHz -41.69 dBm -28.69 d8
12,000 GHz 19.500 GHz 1.000 MHz 1789987 GHz -38.66 dBm -25.66 d& 13.000 GHz 19,500 GHz 1.000 MHz 17,60690 GHz -38.52 dBém -25,52 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
-40 db A e -40 dB * =
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-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 940.61719 MHz -46.73 dBm -33.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -46,79 dBm -33.79 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61730 GHz -46.66 dBrm -33.66 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59673 GHz -46.87 dBm -33.87 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,51074 GHz -45,62 dBm -32.62 dB 1.920 GHz 3,000 GHz 1.000 MHz 249887 GHz -45.70 dBm -32.70 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,92292 GHz -41.14 dBm -28.14 dB 3.000 GHz 9.000 GHz 1.000 MHz 691792 GHz -41.61 dém -28.61 d8
9.000 GHz 13.000 GHz 1.000 MHz 1062305 GHz -41.64 dBm -28.64 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.58105 GHz -41.68 dBm -28.68 d8
12,000 GHz 19.500 GHz 1.000 MHz 1583903 GHz -38,53 dém -25.53 dB 13.000 GHz 19,500 GHz 1.000 MHz 1576854 GHz -38.53 dBém -25,53 de
X [ ]

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg Mode Auto Sweep

pe m

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
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-60 dB -60 dB

-70 dBm -70 dBm

-80 dBm -80 dBm

-00 dBm: -00 dBm

Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 999,27286 MHz -46.58 dBm 30.000 MHz 1.000 GHz 1.000 MHz 944,48525 MHz -46.72 dém -33.72 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -46.24 dBm -33.24 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -46.24 dBm -33.24 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,51146 GHz -45,44 dBm -32.44 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,54133 GHz -45.72 dBm -32.72 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,92492 GHz -41.56 dBm -28.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 699392 GHz -41.47 dBm -28.47 d8
9.000 GHz 13.000 GHz 1.000 MHz 1065154 GHz -41.54 dBm -28.54 dB 5.000 GHz 13.000 GHz 1.000 MHz 1061905 GHz -41.55 dBm -28.55 d8
13,000 GHz 19.500 GHz 1.000 MHz 17,89437 GHz -38.55 dBm -25.55 dB 13.000 GHz 19.500 GHz 1.000 MHz 17,60040 GHz -38.42 dBém -25.42 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Sp um

Sp m
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 d8 20 dB
30 de 30 dB
40 db » U 40 dB . Ve
" M.Mww—‘““"w - MMWWW
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -46.58 dBm -33.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -46.67 dBém -33.67 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.58834 GHz -47.08 dBm -34.08 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63451 GHz -46.86 dBm -33.86 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,50966 GHz -45,58 dBm -32.56 dB 1.920 GHz 3,000 GHz 1.000 MHz 263238 GHz -45.73 dBm -32.73 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,90392 GHz -41.44 dBm -28.44 dB 3.000 GHz 9.000 GHz 1.000 MHz 691842 GHz -41.42 dBm -28.42 d8
9.000 GHz 13.000 GHz 1.000 MHz 1062305 GHz -41.58 dBm -28.58 dB 5.000 GHz 13.000 GHz 1.000 MHz 1061605 GHz -41.75 dBm -28.75 d8
12,000 GHz 19.500 GHz 1.000 MHz 1578904 GHz -38,52 dém -25.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 1577954 GHz -38.41 dBém -25.41 de
Date: : Date:
Sp m L Spectrum -
Ref Level 0.00 dém  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS p _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ARS, SPURIOUS_LINE_ABS,
-20 B
30 dB
40 db . Pereer 40 dB ~ P
Ao MMWWMM , _M.MWWW
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 923,16592 MHz -46.72 dBm 30.000 MHz 1.000 GHz 1.000 MHz 884,38531 MHz -46.83 dém -33.83 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.70504 GHz -46.94 dBm -33.94 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.66936 GHz -46.99 dBm -33.99 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,51542 GHz -45,75 dBm -32.75 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,53917 GHz -45.50 dBm -32.50 dg
3.000 GHz 9.000 GHz 1.000 MHz 6,92542 GHz -41.49 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 691242 GHz -41.49 dBm -28.49 d8
9.000 GHz 13.000 GHz 1.000 MHz 1057755 GHz -41.52 dBm -28.52 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.59405 GHz -41.63 dBm -28.63 d8
12,000 GHz 19.500 GHz 1.000 MHz 1788987 GHz -38.67 dem -25.67 d& 13.000 GHz 19,500 GHz 1.000 MHz 17,60040 GHz -38.51 dBm -25,51 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Sp m

Sp um

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 d8HR—fEURIOUS LINE ABS — _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
-40 dB ~ e - ey
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-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -46.78 dBm -33.78 dB 30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -46,47 dBm -33.47 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -42.97 dBm -29.97 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83769 GHz -42.56 dBm -29.56 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,94944 GHz -45,59 dBm -32.50 dB 1.920 GHz 3,000 GHz 1.000 MHz 247871 GHz -45.60 dBm -32.60 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,98342 GHz -41.49 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 693392 GHz -41.49 dBm -28.49 d8
9.000 GHz 13.000 GHz 1.000 MHz 1063655 GHz -41.56 dBm -28.56 dB 5.000 GHz 13.000 GHz 1.000 MHz 1060505 GHz -41.58 dBm -28.58 d8
12,000 GHz 19.500 GHz 1.000 MHz 1760140 GHz -38.43 dBm -25.43 db 13.000 GHz 19,500 GHz 1.000 MHz 17,60240 GHz -38.61 dBém -25.61 d&
Date: 2 06 Date:
Sp m L Spectrum -

Ref Level 0.00 dBm Offset 12.10 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm Offset 12.10 dB

SGL Count 100/100

Mode Auto Sweep

(@1 AvgPwr (@1 AvgPwr
Limit fthnrk PARS Limit Gheck
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-60 dB -60 dB
-70 dém -70 dBm
-80 dém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 997.81858 MHz -46.62 dBm 30.000 MHz 1.000 GHz 1.000 MHz 918.77261 MHz -46.82 dém -33.82 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.62444 GHz -46.86 dBm -33.86 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59001 GHz -46.89 dém -33.89 d8
1,920 GHz 3.000 GHz 1.000 MHz 249887 GHz -45.74 dBm -32,74 dB 1,920 GHz 3,000 GHz 1.000 MHz 249383 GHz -45,73 dBm -32.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 694342 GHz -41,52 dBm -28.52 db 3.000 GHz 9.000 GHz 1.000 MHz 6.90942 GHz -41.51 dBm -28.51 d8
9.000 GHz 13.000 GHz 1.000 MHz 1062005 GHz -41.72 dBm -28.72 dB 9.000 GHz 13.000 GHz 1.000 MHz 1060505 GHz -41.5¢ dBm -28.54 dB
12,000 GHz 19.500 GHz 1.000 MHz 1760690 GHz -38,52 dém -25.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 1582353 GHz -38,57 dém -25.57 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

= o
7 L v
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
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-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz -46.70 dBm -33.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 9490,82759 MHz -46,79 dBm -33.79 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -46.69 dBrm -33.69 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68237 GHz -46.98 dém -33.98 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,49743 GHz -45,62 dBm -32.62 dB 1.920 GHz 3,000 GHz 1.000 MHz 263814 GHz -45.74 dBm -32.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 592151 GHz -41.56 dBm -28.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92392 GHz -41.38 dBm -28.38 d8
9.000 GHz 13.000 GHz 1.000 MHz 1065704 GHz -41.54 dBm -28.54 dB 5.000 GHz 13.000 GHz 1.000 MHz 1061405 GHz -41.66 dBm -28.66 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,61340 GHz -38.56 dBm -25.56 dB 13.000 GHz 19,500 GHz 1.000 MHz 1760540 GHz -38,37 dém -25.37 de
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LTE Band 25/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pe m

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
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-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945,91902 MHz -46.81 dBm 30.000 MHz 1.000 GHz 1.000 MHz 960.48225 MHz -46.67 dém -33.67 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -44.99 dBm -31.99 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83979 GHz -45.30 dBém -32.30 dg
1,920 GHz 3.000 GHz 1.000 MHz 247008 GHz -45,68 dBm -32.66 dB 1.920 GHz 3,000 GHz 1.000 MHz 263814 GHz 45,67 dBm -32.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,89243 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 691642 GHz -41.36 dBm -28.36 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061205 GHz -41,65 dBm -28.65 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.57805 GHz -41.63 dBm -28.63 d8
13,000 GHz 19.500 GHz 1.000 MHz 17.60340 GHz -38.30 dBm -25.30 d& 13.000 GHz 19.500 GHz 1.000 MHz 17.60290 GHz -38.32 dBm -25.32 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Sp um

Sp m
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 d8HR—fEURIOUS LINE ABS — _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ARS, SPURIOUS_LINE_ABS,
20 dB -20 B
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WM‘M“"WW“W W - ._M-MWW
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 97745877 MHz -46.42 dBm -33.42 dB 30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -46.69 dBém -33.69 dg
1.000 GHz 1.840 GHz 1.000 MHz 1,59799 GHz -46.89 dBm -33.89 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,57952 GHz -47.09 dém -34.09 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,52550 GHz -45,75 dBm -32.75 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,50642 GHz -45.69 dBm -32.69 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,90592 GHz -41.54 dBm -28.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 693692 GHz -41.52 dBm -28.52 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061405 GHz -41.52 dBm -28.52 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.58955 GHz -41.66 dBm -28.66 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,60090 GHz -38.68 dBm -25.68 dB& 13.000 GHz 19,500 GHz 1.000 MHz 17,60290 GHz -38.45 dBm -25.45 de
Date: 2 Date:
Highest Channel / QPSK Highest Channel / 16QAM
Sp m L Spectrum -

Ref Level 0.00 dBm Offset 12.10 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS PAR: _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ARS, SPURIOUS_LINE_ABS,
-20 B
30 dB
-40 dB — x "~ ez ~40db - x A et
Lt o™ Laostimt sslape o hsiing
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960,00750 MHz -46.69 dBm 30.000 MHz 1.000 GHz 1.000 MHz 937,70865 MHz -46.77 dém -33.77 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.60807 GHz -46.97 dBm -33.97 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60261 GHz -46.95 dBm -33.95 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,52838 GHz -45,76 dBm -32.76 dB 1.920 GHz 3,000 GHz 1.000 MHz 249167 GHz -45.48 dBm -32.48 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -41.54 dBm -28.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.53 dBm -28.53 d8
9.000 GHz 13.000 GHz 1.000 MHz 1065504 GHz -41,63 dBm -28.63 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.59855 GHz -41.29 dBm -28.29 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,60040 GHz -38,35 dém -25.35 db 13.000 GHz 19,500 GHz 1.000 MHz 17,60040 GHz -38.48 dBém -25.48 de
Date: 0za O Date: 25.MAY.2020 O

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

= o
7 L v
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk [ Limit Tmck
-10 ddfR—FRURIOUS LINE ARS I3 _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
a0ds L A -40 dB — a e
Lestthappend oo™ W'MM- =P uemmand et
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -46.73 dBm -33.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 970.18741 MHz -46.44 dBm -33.44 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.18 dBm -32.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.57364 GHz -47.01 dBém -34.01 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,52406 GHz -45,26 dBm -32.26 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,99010 GHz -45.66 dBm -32.66 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,93942 GHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 691342 GHz -41.37 dBm -28.37 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.58805 GHz -41.36 dBm -28.36 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.58755 GHz -41.52 dBm -28.52 d8
12,000 GHz 19.500 GHz 1.000 MHz 1577504 GHz -38.51 dém -25.51 dB 13.000 GHz 19,500 GHz 1.000 MHz 1577704 GHz -38.21 dBm -25.31 d&

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg

Mode Auto Sweep

(@1 AvgPwr
Limit fthnrk
_10 ddRE—RBLRIOUS JINE ABS
S_LINE_ABS,

40 db Ay A

Leseren poton

-60 dB

-70 dbi

-80 dBm

-00 dBm:

Start 30.0 MHz 20006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -46.70 dBm -33.70 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67229 GHz -47.03 dBm -34.03 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51470 GHz -45,54 dBm -32.54 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,99942 GHz -41.32 dBm -28.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 1062055 GHz -41.50 dBm -28.50 dB
12,000 GHz 19.500 GHz 1.000 MHz 1579404 GHz -38.61 dBm -25.61 d8
X

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

= o
7 L v
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
40 db Iy \ 40 dB — [ "
T DU L B P I R I P L WA P o
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -46.56 dBm -33.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -46,83 dBm -33.83 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.74408 GHz -46.53 dBm -33.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62066 GHz -46.94 dBm -33.94 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,51578 GHz -45,60 dBm -32.60 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,52046 GHz -45.53 dBm -32.53 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -41.15 dBm -28.15 dB 3.000 GHz 9.000 GHz 1.000 MHz 691742 GHz -41.51 dBm -28.51 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061955 GHz -41.46 dBm -28.46 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.57405 GHz -41.52 dBm -28.52 d8
12,000 GHz 19.500 GHz 1.000 MHz 15,77804 GHz -38.48 dBm -25.48 d& 13.000 GHz 19,500 GHz 1.000 MHz 1578054 GHz -38.26 dBém -25,36 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg

Mode Auto Sweep

(@1 AvgPwr
Limit fthnrk
_10 ddRE—RBLRIOUS JINE ABS
S_LINE_ABS,

40 db A e

] MMWMMW

-60 dB

-70 dbi

-80 dBm

-00 dBm:

Start 30.0 MHz 20006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 985,69965 MHz -46.75 dBm -33.75dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63619 GHz -46.86 dBrm -33.86 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,95268 GHz -45,52 dBm -32.52 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -41.38 dBm -28.36 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58855 GHz -41.37 dBm -28.37 dB
12,000 GHz 19.500 GHz 1.000 MHz 1761190 GHz -38.57 dem -25.57 d&
X

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

= o
7 L v
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddfR—FRURIOUS LINE ARS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
40 db A U 40 dB [ e
’ "MMWW*'J N\t - M-—-——""WW“ e,
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -46.66 dBm -33.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -46.60 dBém -33.60 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -46.64 dBm -33.64 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -46.68 dBm -33.68 d8
1,920 GHz 3.000 GHz 1.000 MHz 248771 GHz -45,53 dBm -32.53 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,52226 GHz -45.37 dBm -32.37 8
3.000 GHz 9.000 GHz 1.000 MHz 6,92042 GHz -41.43 dBm -28.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94992 GHz -41.33 dBm -28.33 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061105 GHz -41.54 dBm -28.54 dB 5.000 GHz 13.000 GHz 1.000 MHz 1060905 GHz -41.51 dBm -28.51 d8
12,000 GHz 19.500 GHz 1.000 MHz 1761490 GHz -38.,38 dém -25.38 dB 13.000 GHz 19,500 GHz 1.000 MHz 1578054 GHz -38.45 dBm -25.45 de
Date 05:58:06

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg

Mode Auto Sweep

(@1 AvgPwr
Limit fthnrk
_10 ddRE—RBLRIOUS JINE ABS
S_LINE_ABS,
-40 de ~ W’
] MMWWW—M
-60 dB
-70 dbi
-80 dBm
-00 dBm:
Start 30.0 MHz 20006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 915,89455 MHz -46.91 dBm -33.91d8
1.000 GHz 1.840 GHz 1.000 MHz 1.61142 GHz -46.99 dBm -33.99 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51326 GHz -45,33 dBm -32.33 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,89993 GHz -41.49 dBm -28.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 1063005 GHz -41.52 dBm -28.52 dB
12,000 GHz 19.500 GHz 1.000 MHz 17,61090 GHz -38.51 dém -25.51 dB
date 06:02:16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 25/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

o
ar 7

Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100

=k

@1 avgPwr @1 avgPwr
Limit ctnrrk pafs Limit Tmck PAES

-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS

SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,

20 d8 20 dB

30 de 30 dB

40 dB v P— 40 dB " A

. 'M#—"Ww#-‘ N ey MM"AWWW

-60 dei -60 db

70 dBi 70 dB

-80 dBm -80 dBm

-80 dem -80 dBm

Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 CHz

Spurious Emissions Spurious Emissions

Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -46.48 dBm -33.48 dB 30.000 MHz 1.000 GHz 1.000 MHz 91831834 MHz -46.89 dBm -33.89 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -46.68 dBm -33.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61478 GHz -46.83 dém -33.83 d8
1,920 GHz 3.000 GHz 1.000 MHz 249527 GHz -45,50 dBm -32,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 296167 GHz -45,75 dBm -32,75 dB
3.000 GHz 9.000 GHz 1.000 MHz 694292 GHz -41.47 dBm -28.47 db 3.000 GHz 9.000 GHz 1.000 MHz 5.88301 GHz -41.62 dBm -28.62 d8
9.000 GHz 13.000 GHz 1.000 MHz 10,59305 GHz -41.62 dBm -28.62 dB 9.000 GHz 13.000 GHz 1.000 MHz 1060505 GHz -41.51 dém -28.51 d8
12,000 GHz 19.500 GHz 1.000 MHz 1760140 GHz -38.60 dBm -25.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 17,60040 GHz -38.48 dBém -25.48 de
X [ ]

Highest Channel / 64QAM

S im o
Ref Level 0.00 dém  Offset 12,10 d8 Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck
-10 4R —fRURIOUS JINE ARS PARS
SPURIOUS_LINE_ABS,
20 dB
30 dB
-40 dp L "
TR B, e e e e
60 d8
-70 dbi
-80 dBm
-00 dBm:
Start 30.0 MHz 20006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 937,22388 MHz -46.62 dBm -33.62 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63577 GHz -46.94 dBm -33.94 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51038 GHz -45,30 dBm -32.30 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,92292 GHz -41.48 dBm -28.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 1061305 GHz -41.50 dBm -28.50 dB
12,000 GHz 19,500 GHz 1.000 MHz 1578004 GHz -38.64 dBm -25.64 di

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum @) | (Spectrn =
Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck PAS
-10 ddRR—FBLRIOUS LINE ABS BARS -10 dépR—HELRIOUS LINE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
40 db ~ P 40 dB — . A
oo MMWW* o et A .,.MMWM.—M— o
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 93383058 MHz -46.65 dBm -33.65 dB 30.000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -46,49 dBm -33.49 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -44.25 dBm -31.25 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62528 GHz -46.95 dBm -33.95 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,49779 GHz -45,65 dBm -32.65 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,51650 GHz -45.76 dBm -32.76 d&
3.000 GHz 9.000 GHz 1.000 MHz 6,92542 GHz -41.54 dBm -28.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 691892 GHz -41.53 dBm -28.53 d8
9.000 GHz 13.000 GHz 1.000 MHz 1061205 GHz -41.61 dBm -28.61dB 5.000 GHz 13.000 GHz 1.000 MHz 1061585 GHz -41.64 dBm -28.64 d8
12,000 GHz 19.500 GHz 1.000 MHz 1761589 GHz -38.70 dem -25.70 dB 13.000 GHz 19,500 GHz 1.000 MHz 17,60040 GHz -38.60 dBém -25.60 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 12.10 dB

SGL Count 100/100

Mode Auto Sweep

(@1 AvgPwr
Limit fheck

-10 4R —fRURIOUS JINE ARS PARS

SPURIOUS_LINE_ABS,

20 dB

30 dB

-40 dg 7 Vi

M-W-F"WW"MM

-60 dB

-70 dbi

-80 dBm

-00 dBm:

Start 30.0 MHz 20006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 965.,30935 MHz -46.55 dBm -33.55dB

1.000 GHz 1.840 GHz 1.000 MHz 1,02036 GHz -46.98 dBm -33.98 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,95376 GHz -45,57 dBm -32.57 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -41.35 dBm -28.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 1062555 GHz -41.71 dBm -28.71dB
12,000 GHz 19.500 GHz 1.000 MHz 1760190 GHz -38,52 dém -25.52 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 25/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

07:03:13

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddfR—FRURIOUS LINE ARS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
40 db " P 40 dB o .
popefimmin e el RtV T PR VL e MH”WWW
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 98230635 MHz -46.59 dBm -33.50 dB 30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -46,79 dBm -33.79 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,58246 GHz -46.80 dBm -33.80 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.48717 GHz -47.09 dém -34.09 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,91489 GHz -45,76 dBm -32.76 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,52838 GHz -45.74 dBm -32.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 691142 GHz -41.52 dBm -28.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 691392 GHz -41.45 dBm -28.45 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.57255 GHz -41.64 dBm -28.64 dB 5.000 GHz 13.000 GHz 1.000 MHz 1063855 GHz -41.63 dBm -28.63 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,60340 GHz -38,30 dém -25.30 d& 13.000 GHz 19,500 GHz 1.000 MHz 17,60040 GHz -38.48 dBém -25.48 de
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg Mode Auto Sweep

(@1 AvgPwr
Limit fthnrk
_10 ddRE—RBLRIOUS JINE ABS
S_LINE_ABS,

-40 dg " Vi

I VY T B e i ey

-60 dB

-70 dbi

-80 dBm

-00 dBm:

Start 30.0 MHz 20006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 985,18441 MHz -46.76 dBm -33.76 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61856 GHz -46.89 dBm -33.89 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,51146 GHz -45,66 dBm -32.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,93442 GHz -41.20 dBm -28.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 1060455 GHz -41.48 dBm -28.48 dB
12,000 GHz 19.500 GHz 1.000 MHz 17,60090 GHz -38.49 dBm -25.40 db
X

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0006
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0051
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0029
20 Battery End Point 0.0030
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 4.93 5.42 5.83
Middle CH 3.68 5.19 5.36 5.94 PASS
Highest CH 3.54 5.04 4.96 5.94
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.72 6.55 - -
Middle CH 6.29 6.61 - - PASS
Highest CH 6.32 6.55 - -
TEL : 886-3-327-3456 Page Number 1 A26-1 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spe

Ref Level 30.00 dém  Offset 1120 db
Jo_art 30ds  AQT

2 ms @ RBW 20 MHz

Ref Level 30.00 G&m
Jo_art 30 dB

Offset 11,20 b
AQT 2 ms @ RBW 20 MHz

(@153 view

(@153 view

| 0.0
i 5 :
[ \“
= L 0 £ LY n
1E-04- < 1E-04- \ <
1 1 +

[CF 831.5 MHz Mean Pwr + 20.00 dB

lcF 831.5 MHz

Mean Pwr + 20.00 dB

C y Cumulative Di Function Samples: 130000 C y Cumul Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2357 dbm  27.12 cbm 3.55 d 2.70 d& 3.48 db 3.54 db 3.57 db Trace 1 [ 2366 dbm  29.51 cbm 5.87 di 2.32 d8 4.17 da 4.93 da 5.45 da
L JU )| [ CEREEEE I L bid )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum 2 -
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
a e
P B ERH
1
| < =
1E - 1E -
7 T
1E-04- < 1E-04- \l <
; i
1E 1E
(CF 836.5 MHz Mean P + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o0.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 2370 dbm  £7.36 cbm 3.68 di 2.75 db 3.50 db 3.66 db 3.71 db Trace 1 [ 2367 dbm 29,04 cbm 6.17 da .43 d8 4.35 db 5.10 da 5.77 da
L JU )| [ CEREEEE I L JL )| CEERREE ]

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 -
Ref Level 30.00 dBm  Offset 1120 db Ref Level 30.00 dBm  Offset 1120 db
o art 30ds AQT 2 ms @ RBW 20 MHz o art 30ds AQT 2 ms @ RBW 20 MHz
(@155 view (@155 view
\‘\\ B Bt Eod
lL - Y -
0.0 | - 0.0 T
‘[ . N E
1E - 1 ‘ -
\ 3
X i
3
Y
1E-04- 1 - 1E-04- T -
4
\
iE iE
CF 841.5 MHz Mean Pwr + 20,00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0.1% | o0.01% | Mean | peak | crest | 10% | 1% | ©8.19% | 0.01% |
e1 [ 0350 dBm _ 27.04 dbm 3.54a8 .55 a8 3.48 dE 3.54 db 3.54 db e1 [ 0373 dém 2073 dbm 6.00 a8 2.43d8 4.26 dB 5.04a8 5.57a8
— = — =
L JL )| [ BEREEEE ) L JL )| LR

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum 2 -
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
o : N
a0 = =
\.
1E- o 1E- - o
\
Y
104 - 104 - -
1 1 1
lcF 831.5 mHz Mean Pwr + 20.00 dB lcF 831.5 mHz Mean Pwr + 20,00 db.
C y Cumulative Di Function Samples: 130000 C y Cumul Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | Peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2273 dbm 26,19 dbm 5.47 da 2.84 di 5.19 db 5.42 db 5.51 db Trace 1 [ 2269 dbm  29.47 dbm 6.77 da 2.99 di 4.90 d 5.83 di 6.46 d
L JU )| [ CEREEEE I L JL )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spe um . 2 L)
Ref Level 30.00 dém  Offset 11.20 dE Ref Level 30.00 dém  Offset 11.20 dE

p=_Art 30ds  AQT 2 ms & RBW 20 MHz p=_Art 30 dB AQT 2 ms & RBW 20 MHz

(8155 view (8155 view

0.0
i X o
X
N 5
o 1€ : o
\

1E-04- - 1E-04- - -

i3 i3 ﬁ|

CF 036.5 Miz Mean Pwr + 20.00 dB CF 036.5 Miz Mean Pyir + 20.00 dB.

y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 2269 dbm 26,14 cbm 5.45 d 2.99 di 5.19 db 5.36 db 5.42 db Trace 1 [ 2271 dbm 29,79 dbm 7.08 di 2.93 da 4.96 d 5.94 di 6.52 da
L JU )| AR L JL )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum . 2 L)
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
@153 view @153 view
= N =
0.0
% :
X
] X s
< i A <
‘ % b %
1E-04- < 1E-04- L <
r q \\ q
1 ] 3 1 I
CF 8415 Mz Mean Pwr + 20.00 di CF 8415 Mz Mean Pwr + 20,00 dB.

y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
an peak | crest | 10% | 1% | _0.1% | 0.01% Moan | peak | crest | 10% | 1% | ©8.19% | 001% |
23.07 dBm 28,06 dBm 4.93 a8 3.01d8 4.84 dE 3.06 db 2.00 db 22,52 dBm 20,35 dBm 6.83 a8 3.01d8 4.93 a8 5.94a8 6.43 a8
— =
L JL )| [ BEREEEE ) )| ARy e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spe

im

=)

Ref Level 30.00 G&m

Offset 11,20 b

Ref Level 30.00 G&m

Offset 11,20 b

o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
N = : N
- N
1 = i 3 T
X X 5
|
1E-04- < 1E-04- \ <
q .\‘
1E 1E z
lcF 831.5 mHz Mean Pwr + 20.00 dB lcF 831.5 mHz Mean Pwr + 20,00 db.
C y Cumul Distribution Function Samples: 130000 C y Cumul Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2163 dBm 26,65 dbm 6.72 di 2.93 da 5.62 db 6.72 db 6.75 db Trace 1 [ 2172 dbm 29,56 cbm 7.84 di 3.07 d8 5.13 dB 6.55 d 7.20 da
L JU )| [ CEREEEE I L JL )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum 2 -
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
=ty
a0 a0 ur
= :
1 : V
1E | - 1E : -
| X %
1E-04- t - 1E-04- ~ -
3 :
1E 1E
(CF 836.5 MHz Mean P + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.1% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 2164 dbm 26,30 cbm 6.46 d 3.01d8 5.80 db 6.20 db 6.41 db Trace 1 [ 2166 dBm 2977 dbm 8.11d8 3.07 d8 5.16 dB 6.61d8 7.54 da
L JU )| [ CEREEEE I L JL )| CEERREE ]

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 -
Ref Level 30.00 dBm  Offset 1120 db Ref Level 30.00 dBm  Offset 1120 db

o art 30ds AQT 2 ms @ RBW 20 MHz o art 30ds AQT 2 ms @ RBW 20 MHz

(@153 view (@153 view

N S
0.0 0.0
X g % :
X S
\ 5 < <
iE ‘l . iE -
X ¥ S
104 - - 104 '\ -
%

iE iE

CF 841.5 MHz Mean Pwr + 20,00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
y Gumulative Di Function Samples: 130000 y Gumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | _0.1% | 0.01% Moan | Peak |  Crest 10% | 1% | ©8.19% | 0.01% |

Trace 1 [ 2171 dém 2820 dbm 6.58 a8 3.04d8 5.28 dE £.32 db .52 db Trace 1 [ 2164 dBm 20 62 dbm 7.98 a8 3.10d8 5.16d8 6.55 a8 7.36 a8
— = =
L JL )| [ BEREEEE ) L JL )| ARy e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.21 1.22 3.02 3.05 4.92 4.89 9.79 9.63 14.45 | 14.21 - -
Middle CH 1.22 1.23 3.02 3.07 4.87 4.88 9.85 9.91 14.24 | 14.30 - -
Highest CH 1.23 1.23 2.97 2.99 4.88 4.88 9.63 9.61 14.30 | 14.36 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 - 3.03 4.87 - 9.81 - 14.33 - -
Middle CH 1.24 - 2.99 4.90 - 9.75 - 14.27 - -
Highest CH 1.22 - 2.97 4.96 - 9.71 - 14.33 - -
TEL : 886-3-327-3456 Page Number 1 A26-5 of 51
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

m &3 m &3
Ref Level 30.00 dém  OFfset 11.20 0B @ RBW 30 Wz Ref Laval 30.00 dBm  OFfset 11.20 0B & RBW 30 khz
o At 0B SWT 632 ps @ VBW 100 kHz  Mode Auta FFT o att A0dB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
(@ 19K Max [0 17 Max
GHEY 18.00 dBm GHEY 17.08 dBm
2 82452660 MHz 82484270 MHz
= PN PP 6.00 dB [ Jo_ndn_ 26.00 dB)
- S ) \\ 1.214000000 MHz e T et 1.219600000 MHz
Q factor 679.2 Q factor 676.9
o - "
m, v
104 - =
20 / \
E - b
| \ |
/ \ r
e N WA 0 ~rrfred o
5o 50
60 d -60 o
CF 824.7 MHz 1001 pts Spon 2.8 MHz 4.7 MHzZ 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
M1 T 824.5266 MHz 18.00 dBm B down T214 Wz M1 T 624.8427 MHz 17.08 dam B down 12196 Wz
TL 1 824.0802 MHz -8.25 dam nds 26,00 d& 1 1 824.0874 MHz -8.66 dBm nds 26,00 d&
T2 1 825.3042 MHz -6.03 dém Q factor 678.2 T2 1 625,307 MHz -8.66 dBm Q factor 676.3
L JL ] L L JU ] L

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
EEEY 17.82 dBm Mi[1] 16.73 dBm
20 [ 836.79370 MHz - 836.19230 MHz
P [P e B}kr . 6.00 dB)  ndB 26.00 dB
10 T S B T 1.222400000 MHZ| 10 i - M 1.230800000 MHZ|
Q factor 684.6 Q factor 679.4]
] 0 da -
T
10 d 10 d J,J
-20 -20 1
| Lny L -,
30 > A T R T
PRI [P ¥ W
40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 836.7937 MHZ 17.62 dém ndp down 18224 WiHz Ml i 636.1923 MHz 16.73 dém ndp down 12308 MHz
TL 1 835.8902 MHz -8.15 dBm nd8 26.00 d& 1 1 835,879 MHz -9,45 dem nd8 26.00 d&
T2 i 837.1126 MHz -8.21 dém q factor 684.6 T2 i 837.1088 MHz -9.60 dém q factor 678.4
L JL ] L L JU ] L

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4AMHz / 16QAM

m & 2 um -
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B = RBW 30 khz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30de  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.75 dBm Mi[1] 16.96 dBm
o . 848 |ul=::\f\”\‘u’\‘:\ - K 848 h.f.::‘ﬂf\”\‘\l‘\‘i\
g A A e W L P L : A A Vi e ) s e ’ :
w0d s Rl \ 1233600000 MHZ 0 [k i ;AT 1230800000 MHZ
Qfocter 687.5 r Q factor 680.6
a - - 0 das = .
Ty i
10 d f -10di
20 20 r
s (et e A / - !
30 o B - L =
-40 dBm -40 dem
50 -50
60 d -60 d
CF 848.3 MHz 1001 pts Span 2.8 MHz 8.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 848.0762 MHz 17.75 dbm ndB down 1.2336 WHz ML 1 5256776 MHz 16.96 dBm ndB down 1.2308 WHz
TL 1 847.679 MHz -8.49 dBm ndg 26,00 dB T 1 847 6618 MHz 4 ndg 26,00 dB
T2 i 848.9126 MHz -8.17 dém q factor 687.5 T2 i 848.8126 MHz -8.78 dém q factor 689.6
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 20,02 dBim Mi[1] 18.24 dBm
2 826.51300 MHz - " 824.97250 MHz
PN SSREPNES G eyt YA P 26.00 dB N BB 26.00 dB
- ; B \ 2.021000000 MHZ| - T Bw ) 3.050000000 MHZ|
] Q factor A 273.4 Q factor | 270.4}
o - . 0 de: .
T
¥ ke
10 d 4 -10 di -
-20 -20 “.
R B 04 i _ [ o]
g SV
-40 dBm
-s0 -s0
60 d -60 di
CF 825.5 MHz 1001 pts Span 6.0 MHz 5.5 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 826.513 MHz 20.02 dém ndB down 3021 MHz ML 1 24 6725 MHz 18.24 dem ndB down 3.0609 WHz
TL 1 823.9835 MHz -6.10 dBm ndg 26.00 dB T 1 £23.9955 MHz -7.89 dBm ndg 26.00 dB
T2 i 827.0045 MHz -5.70 dém q factor 273.6 T2 i 827.0465 MHz -7.74 dém q factor 270.4
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

[@

Ref Level 30.00 G&m

m

[@

Offset 11.20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.05 dBm mi1] 182+ dBm
. M1 B35.69080 MHZ - 83623630 MHZ
A AR i, 26.00 dB N L N 26.00 dB
10 / B 3.021000000 MHZ| 10 - ] iR 3.068900000 MHZ|
/ Q factor 276.6 7 Q factor 272.5
/
o 0 da -
10 -0 d
20 -20
/
. J LS | 0 EAY ]
=30 B e e
-40 dBm -40 dem
50 50
60 df -60 d
GF B36.5 MHz 1001 pts Span 6.0 MHZ 6.5 MHZ 1001 pts Span 6.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 835.6908 MHz 19.05 dom nd@ down 3.021 MHz [ 1 £36.2363 MHZ 18.24 dem nd@ down 3.0689 MHz
T 1 834,9535 MHz -7.28 dBm nd8 26,00 d8 1 1 834.9715 MHz -8.06 dem nd8 26,00 d&
T2 1 837.9805 MHz -6.88 dbm q factor 276.6 T2 1 £38.0405 MHz -7.74 dom q factor 272.5
L Il ) L o

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Ref Level 30.00 G&m

um

=

Offset 11.20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.51 dBm mi1] 17.95 dém
. A B46.96050 MHZ B46.19930 MHZ
= o I P 26.00 dB Sy ——, nds . . 26.00 dB
104 4{ Bwe v . \-I 2.973000000 MHZ| o B h 2.991000000 MHZ|
/ Q factor \ 204.9 Q factor 282.9
o T[‘l i
10 df H A
/ Y
~ e ~ ~ -
AN S "~ P
-40 dBm:
-50 -50
-60 df -60 di
CF B47.5 MHz 1001 pts Span 6.0 MHz 7.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 846.9608 MHz 18.51 dém nd@ down 2,673 MHz [ 1 £46.1993 MHz 17.95 dem nd@ down 2,881 MHz
T 1 845.0135 MHz -7.93 dam nds 26,00 d8 T 1 B45,9895 MHZ -3,07 dam nds 26,00 d8
T2 1 848.9865 MHz -7.66 dBm q factor 284.9 T2 1 B48.9B0S MHz -7.95 dBm q factor 282.9

L Il

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.00 dBm Mi[1] 16.26 dBm
2 825.19100 MHz - 826.10000 MHz
P - 26.00 dB . ndi 26.00 dB
10 f il it -l LY 1.915000000 MHz 10 e Vatand Al e ey 1.885000000 MHz
] Q factor 167.9) ! Q factor \ 169.1)
o 0 de: - '\
Tf 1
10 di -10 df F
-20 -20 l\\
-30 = 7 -30 df — 7
S | AT eV J A
40 dBm “40'dam
-s0 -s0
60 d -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 825.181 MHz 17.00 dBm ndB down 2.915 MHz ML 1 5261 MHz 16.26 dem ndB down 7,665 MHz
TL 1 824.052 MHz -8.94 dBm ndg 26.00 dB T 1 £24.072 MHz -10,16 dBm ndg 26,00 dB
T2 i 826.968 MHz -9.28 dém q factor 167.9 T2 i 626,858 MHz -9.33 dém q factor 166.1
L JU ] - L JU ] -

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.53 dBm Mi[1] 16.20 dBm
. B36.62000 MHZ - - 834.41200 MHZ
= e % ._ndg i 6.00 dB “ N — nde 26.00 dB
- P bl e et T +.865000000 MHz - /( T s R T +.875000000 MHz
/ Q factor wl 172.0 Ji Q factor 171.2
o 7"’ 0 d8:
10 d - -10 di -
20 / I 20 !
/ \ \
0 y -
(VP vy L R - AR T M VWi
T SN R
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 836.62 MHz 16.53 dom nd@ down 4,865 MHz [ 1 £34.412 Mz 16.20 dem nd@ down 4,875 MHz
T 1 834,062 MHz -9.17 dBm nd8 26,00 d8 T 1 834,052 MHz -9.53 dem nd8 26,00 d8
T2 1 838.928 MHz -9.17 dbm q factor 172.0 T2 1 £36.926 MHz -9.39 dbm q factor 1712
L JL ] L L JU ] L

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

m & 2 um -
Ref Level 30.00 GBm  Offset 1120 db @ RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
[@ 1Pk M |
Mi[1] 16.99 dBm Mi[1] 16.48 dBm
o " 845.29100 MHz - " 845.08100 MHz
- s ndp 26.00 dB| i ndp 26.00 dB|
w0 d I o v e 4.875000000 MHz 10 di o A BT 4.875000000 MHz
Il Q factor 173.4f i Q factor 173.3
/
o ! 0 dés
¥ ‘f
-10 - -10df 7
/ \ /
-20 5 T -20
P, N s J [ A i} rT T 'm/l Ny -
-40 dBm -40 dem
50 -50
60 d -60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz 5.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
M1 1 845.291 MHz 16.99 dém ndB down 4.B75 MHz M1 1 B45.0B1 MHz 16.48 dBm ndB down 4.B75 MHz
TL 1 844.052 MHz -8.80 dBm ndg 26,00 dB T 1 44,062 MHz 9,96 dbm ndg 26,00 dB
T2 i 848.928 MHz -8.74 dbm q factor 173.4 T2 i 845,858 MHz -3.74 dém q factor 173.3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
[CETEY] 19.20 dBm Mi[1] 17.16 dBm
il B31.6970 MHz M 8370 MHZ|
2 2
2 J SN, e upm__,"@j\,‘ P 26.00 d8| =@ F ndn X 76.00 dB
_ i By - I 9.790000000 MH| 0 o B 9.630000000 MHz|
] Q factor \ 85.0 Q factor 86.4]
o . 0 de:
10 d - -10 di
\ /
-20 A -20 f
— A~ A A~ AT
] = = At = . S
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 831.637 MHz 19.20 dBm ndB down 9,78 MHz ML 1 31.837 MHz 17.16 dBm ndB down 9,63 MHz
TL 1 824.085 MHz -6.79 dBm ndg 26,00 dB T 1 24,185 MHz -7.91 dBm ndg 26,00 dB
T2 i 833.875 MHz -6.67 dbm q factor as.0 T2 i 633.815 MHz -8.36 dém q factor 6.4
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.56 dBm mi1] 17.52 dBm
M1 B33.4030 MHz B34.2420 MHz
2 2
2 ] RN 6.00 dB) 2 J PPN 2 G o 26.00 dB
_ / 9.850000000 MH| 104 Fad R 9.910000000 MH|
] Q factor 84.6 Q factor 84.2
o 71 0 d8:
¥
10 df / =10 di
-20 i -20
N P L
s o s [
=3 T =
40 dBmv
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 833.403 MHz 16.56 dém ndp down 9,85 MHz Ml i 634,242 MHz 17.52 dém ndp down 9,91 MHz
TL 1 831.565 MHz -7.25 dém nds 26.00 d& 1 1 B31.505 MHz -8,52 dem nds 26.00 d8
T2 i 841.415 MHz -7.29 dém q factor 84.6 T2 i 841,415 MHz -8.28 dém q factor 4.2

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

m & 2 um -
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT o Att 30dB SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 16.48 dBm Mi[1] 16.85 dBm
o ‘ 8439810 MHz - 12 8422220 MHz
- S T 26.00 dB IR oy L 26.00 0B
w0d / Bw v Y 9.630000000 MHz 10 / v a T WV 9.610000000 MHz
] Q factor \ 87.6 ] Q factor 87.6
o - |
/ 19
¥ ¥
10 d f Y X
J \ |
N [N
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz 4.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 843.381 MHz 18.48 dbm ndB down 9,63 MHz ML 1 42.222 MHz 18.85 dem ndB down TEL MHz
TL 1 839.185 MHz -7.27 dém ndg 26,00 db T 1 39,165 MHz -6.69 dBm ndg 26,00 db
T2 i 848.815 MHz -7.26 dbm q factor a7.6 T2 i 848,775 MHz -6.60 dém q factor a7.6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.31 dBm mi1] 15.76 dBm
2 8329690 MHz - 626.9450 MHz
1o ndpy . 6.00 dB) dB 26.00 dB
- WA, g 14.446000000 MHz - AN A s 14206000000 MHz
! Q factar \\ 57.6 Q factar 58.2
o = 0 de: 1 '\
ki i 5
-0 d - v -10 di i
/
{ \ / \
20 ~ ~J \ - ) =
(PRSI VRN T s N Y, T R
-30 df 50 di s
40 dBm -40 dBm
50 -s0
-60 d -60 di
CF B31.5 MHz 1001 pts Span 30.0 MHz 1.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 832.365 MHz 18.31 dbm ndB down 14446 WHz ML 1 B26.545 MHz 15.76 dem ndB down 14206 WHz
TL 1 824.277 MHz -7.14 dBm ndg 26,00 dB T 1 £24.337 MHz ndg 26,00 dB
T2 i 838.723 MHz -7.23 dém q factor 57.6 T2 i 638,543 MHz q factor 58.2
L JU ] - L JU ] -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.32 dBm mi1] 163+ dBm
. s 893.1730 MHz - . 831.7050 MHz
N P, g 26.00 dB X ndB 76.00 dB
10 Fike i AR YAt dn: - TRt bt 14.236000000 MHz 10 P W ek U 14.296000000 MHz
{ Q factor 58.5 | Q factor 58.2
o 0 de: -
,‘
10 df - -10 di 3
-20 lrf N -20
g o .
30, 4By - N . A e N v
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz 6.5 MHZ 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 833.173 MHz 16.32 dém ndp down 14,236 biHz Ml i 631.705 MHz 16.34 dém ndp down 14,296 biHz
TL 1 829,367 MHz -8.04 dBm nd8 26.00 d8 1 1 29,247 MHZ -10,09 dém nd8 26.00 d&
T2 i 843.603 MHz -7.67 dém q factor 58.5 T2 i £43.543 MHz -8.11 dém q factor 58.2
L JL ] L L JU ] L

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

m & 2 um -
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.75 dBm Mi[1] 16.60 dBm
o 8420690 MHz - B40.1810 MHz
s 26.00 dB e 26.00 dB
- i, 14.206000000 MHz 0 e ey 14.356000000 MHz
! Q factor 58.9) Q factor 58.5
o 0 dés
1 L
-1od o v ?
Y
\ / \
~ t 20 f
EAWNSWL s, — i
50 50 =
60 d -60 d
CF 841.5 MHz 1001 pts Span 30.0 MHz 1.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 842.065 MHz 17.75 dbm ndB down 14296 WHz ML 1 540,161 MHz 16.60 dBm ndB down 14356 WHz
TL 1 834.337 MHz -8.39 dém ndg 26,00 dB T 1 £34,187 MHz -9.26 dbm ndg 26.00 dB
T2 i 848.633 MHz -7.89 dbm q factor 58.8 T2 i 845,543 MHz -9.83 dém q factor 58.5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 1.4AMHz / 64QAM Lowest Channel / 3MHz / 64QAM

m = m i
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.81 dBm Mi[1] 16.65 dBm
20 i 130 MHz2 - " 824.66680 MHz
¥ N 6.00 dB) 1 —ndn_ 76.00 dB
10 P aidh T e 1.222400000 MHz 0 T v ~T T EwTT 3.027000000 MH|
Q factor 67+4.4) 1 Q factor \ 272.4}
|
T
\ h
L o
g = = e
e "~
-s0 -s0
60 d 60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz 5.5 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 824.3503 MHz 15.81 dbm ndB down 1.2224 WHz ML 1 524 6668 MHz 16.65 dem ndB down 3.027 WHz
TL 1 824.0902 MHz -10.48 dBm ndg 26.00 dB T 1 823.9775 MHz nda 26.00 dB
T2 i 825.3126 MHz -10.01 dém q factor 674.4 T2 i 827.0045 MHz q factor 272.4
L JU ] - L JU ] -

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.21 dBm mi[1] 17.96 dBm
B36.51890 MHZ 1 83730920 MHZ
2 2
20 ..m,' 6.00 dB) 20 1 i an X, 26.00 d8|
s P i Ny N YN, 1.244800000 MHz oa P et aat e T 2.991000000 MH;]
Q factor 672.9 ] Q factor 279.9
o o 0ds
I
10 df ¥ =10 di
1 \
-20 4 -20 /
i 1
L - . Ny
T A “20.4eme = =
Vi, T
-40 dBm:
50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 836.8180 MHz 15.21 dém nd@ down 1.2448 MHz [ 1 £37.3092 MHz 17.96 dem nd@ down 2,881 MHz
T 1 835,879 MHz -10.54 d8m nd8 26,00 d8 T 1 £35,0315 MHz -7.90 dem nd8 26,00 d8
T2 1 837.1238 MHz -10.82 dbm q factor 672.3 T2 1 £38.0225 MHz -7.83 dém q factor 279.9

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

m & 2 um & 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.56 dBm Mi[1] 17.02 dBm
o 848.19650 MHz - ! 846.68480 MHz
ndB 26.00 dB _ ndn . 26.00 dB
w0 d P A B 1.219600000 MHz 10 di / s - Thaiaas 2.967000000 MHz
Qfacter | 695.5 ) Q factor 285.4
o 0 dés
11 T4
‘10 d S -10d i N
/ " / \
: J =
L T R L
— - <30 d
-40 dem
=0 -50
&0 o &0 o
CF 848.3 MHz 1001 pts Span 2.8 MHz 7.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 8481965 MHz 14.58 dbm ndB down 12196 Mz ML 1 5266648 MHz 17.02 dem ndB down 2,567 MHz
TL 1 847.6986 MHz -11.54 dBm ndg 26,00 dB T 1 845.0155 MHz -3.92 dbm ndg 26,00 dB
T2 i 848.9182 MHz -11.26 dém q factor 685.5 T2 i 8450865 MHz -8.86 dém q factor 285.4

TEL : 886-3-327-3456 Page Number 1 A26-11 of 51
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

RefLevel 30.00 dém  Offset 1120 0B = RBW 100 kHz

RefLevel 30,00 dBm  Offset 1120 0B = RBW 300 kHz
Att

e att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT - 0B SWT  12.6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 37+ Max [@ 37+ Max
mi1] 15.33 dBm mi1] 16.77 dBm
- o 827.32900 MHz - M 831.2380 MHz
ydn 26.00 dB - o nAE 26.00 dB
10 d £ A AT B, \ 4.865000000 MHz 0 A~ Y gy WV 9.810000000 MHz
T Q factor 170.1 ] Q factor 3\ 84.7,
0 de: - | 0 de:
/ /
10 d - 10 d ¥
-20 ”f -20 If
- | Y] AN
. _ A
= Foand A T
PN Y W T IV
-40 dBm
-s0 -s0
60 di -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML T 827.325 MHz 15.33 dbm ndB down 2665 MHz ML 1 831.238 MHz ndB down 961 MHz
T 1 824.062 MHz -10.69 dém ndg 26,00 dB T 1 824.025 MHz ndg 26.00 dB
T2 i 826.928 MHz -10.59 dém q factor 170.1 T2 i 833.835 MHz q factor 4.7

L JU ] -

C )4 ' ) =

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[@

RefLevel 30.00 dém  Offset 1120 0B = RBW 100 kHz

[@

RefLevel 30,00 dBm  Offset 1120 0B = RBW 300 kHz
Att

e att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT - 0B SWT  12.6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 37+ Max [@ 37+ Max
[EEEY 15.5 dBm mi1] 17.13 dem
- . 837.25900 MHZ - 834.7820 MHz
—ynds 26.00 dB - Andn 26.00 dB
- ot AL B +.895000000 MHz - i e L Bl e 9.750000000 MHZ]
! Q factar 171.0 / Q factar | a5.6
0 da: r 0 da: +
i o
10 -10 df +
/ /
-20 . -20 t
M
y | N aliies ~_r
| SRR =
-40 dBm: -40 dBm:
-50 -50
60 df 60 df
6.5 MHZ 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
[ T 837.258 MHz 15.35 dém nd@ down 4,895 MHz [ 1 834.782 MHz 17.13 dém nd@ down 9,75 Wiz
T 1 834,062 MHz -10.81 dem nd8 26,00 d8 1 1 831,665 MHz -9.01 d8m nd8 26,00 d8
T2 1 838.958 MHz -10.77 dbm q factor 171.0 T2 1 841.415 MHz -9.29 dbm q factor 85.6

¢ )j

¢ )jd J

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

=

RefLevel 30.00 dém  Offset 1120 0B = RBW 100 kHz

=

RefLevel 30,00 dBm  Offset 1120 0B = RBW 300 kHz

e At I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 0B SWT  12.6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 37+ Max [@ 37+ Max
[EEEY 16.33 dBm Mi[1] 17.06 dBm
0 s 844.48200 MHz 844.4000 MHz
A ndB 26.00 dB X __nds 26.00 dB
0 A N A s L et VoW 4955000000 MHz S i A g, 9.710000000 MHz|
7 Q factor \ 170.4 Q factor 87.0
\
0 d8s y
10 d -
-20 f
s AV e Seed Moo A
2 =
-40 dem S
-50 -50
60 df -60 di
6.5 MHZ 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Markar Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
Ml 1 844.482 MHz 16.33 dém ndp down 4,955 MHz Ml i B44.4 MHz 17.06 dém ndp down 9,71 MHz
T1 1 843.993 MHz -9.54 dBm nds 26.00 d8 T1 1 839.165 MHz -9.26 dBm nds 26.00 d8
T2 1 848.948 MHz -9.35 dBm q factor 170.4 T2 1 848.875 MHz -8.87 dBm q factor 87.0

L )j

L I J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

Spectrum

=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offset 1120 dB = RBW 300 kHz
SWT  12.6ps @ VBW 1MHz  Mode Auto FFT

(@ 17k Max

TN

ndB

o

B~
1 Q factor |

15.73 dBm
9090 MHZ|
26.00 dB|
14.326000000 MHZ|

58.1

e ar
-40 dBmv

50 dBm

-60 dem

CF 831.5 MHz

1001 pts

Span 30.0 MHz

Marker

¥-value |__Function |

Type | Ref
ML

15.73 dém ndB down
824, -10.50 dBm nd8
838.693 MHz -9.99 dém Q factor

Function Result |
14326 WHz
00 d8
58.1

Middle Channel / 15MHz / 64QAM

Spectrum

=

Ref Level 30.00 G&m

Offset 1120 dB = RBW 300 kHz

fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
Mi[1] 15.55 dBm
12,9340 MHz
2
2 X ndB 26.00 dB
o T a o e B P 14.266000000 MHz
b ! Q factor | 58.4]
0ds - -
{
b
10 dBm L
/
-20 dém -
-30 dgm = = v
BRIV
-40 dBmv
-50 demr
-60 dém
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 934 MHz 15.55 dém ndp down 14,266 biHz
T1 1 829.427 MHz -9.96 dBm nds 26.00 d&
T2 i 843.603 MHz -10.62 dém q factor 58.4

Highest Channel / 15MHz / 64QAM

Spectrum

=)

Ref Level 30.00 G&m

Offset 1120 dB = RBW 300 kHz

o att 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT
SGL Count 100/100
[@ 1Pk M
Mi[1] 15.31 dBm
842.5490 MHz
E
20 ndB 26.00 dp)
T VAR, /
- e PN Bur N 14.326000000 MHz
i Q factor | 58.8]
0 e 1
o }
10 dgm T
[ kY
-20 dBmv

A sl

-4 dBm

50 dBm s

-60 dBm

CF 841.5 MHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 842.545 MHz 15.31 dbm ndB down 14,326 WHz
TL 1 834.247 MHz -10.69 dem ndg 26,00 dB
T2 i 848.573 MHz -11.61 dém q factor 58.8

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM

Lowest CH 1.09 1.09 2.72 2.70 4.48 4.49 9.03 9.01 | 13.40 | 13.46 - -

Middle CH 1.08 1.09 2.70 2.72 4.48 4.48 8.97 8.95 | 13.43 | 13.40 - -

Highest CH 1.09 1.09 2.72 2.72 4.48 451 9.07 9.03 | 13.40 | 13.46 - -

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.73 - 4.49 - 9.07 - 13.43 - - -
Middle CH 1.09 - 2,72 - 451 - 9.03 - 13.43 - - -
Highest CH 1.09 - 2.73 - 4.50 - 9.01 - 13.40 - - -
TEL : 886-3-327-3456 Page Number 1 A26-14 of 51

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

m -

Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz

ke Att 0 dB SWT £3.2 ps @ VBW 100 kHz

SGL Count 100/100
(@ 19k Max

Mode Auto FFT

Mi[1] 17.46 dBm
B24.47620 MHz

1.088111888 MHZ|

20

1)

o, DEE,

10 df

Ref Level 30,00 dém
Att

SGL Count 100,100

Offset 11.20 db = RBW
sWT

30 kHz

30 de £3.2 ps @ VBW 100 kHz

Mode Auto FFT

[0 15k Max

™mM1[1] 16.63 dBm)|
- 82435070 MHz
h N 1.093706294 MHZ
10 o

h
0 d8: \
=10 di
1

-20 !

|
-an d = ST = - — L .
S e, S Rl WARNF AW —s W s
0 dim
-50 -50
60 df -60 di
CF 824.7 MH2 1001 pts Span 2.8 MHz 4.7 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.4762 MHz 17.46 dom [ 1 624.3587 MHZ 16.63 dem
T 1 824.15455 MHz 10.30 dam oce Bw 1.088111888 MHz T 1 824.15734 MHZ 10.52 dam oce Bw 1.093706294 MHz
T2 1 825.24266 MHz 12.24 dBm T2 1 B25.25105 MHz 7.64 dBm

I

Middle Channel / 1.4MHz / 16QAM

Middle Channel / 1.4MHz / QPSK

Ref Level 30.00 GBm  Offset 11.20 0B & RBW 30 khHz

S,

Ref Level 30,00 dBm

Offset 11.00 0B & RBW 30 khz

o art 30de SWT  63.2us @ YBW 100kHz Mode Auto FFT o Att 30dB  SWT  63.2 us @ VBW 100 kHz Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
@17k Max |
[EEEY 17.96 dBm mi1] 16.75 dBm
. 53652300 MHz - B36.41610 MHZ
Ny 1.082517483 MHz 1.08B111888 MHz
wd 10d
o 1 0 d8: \‘
10 df -10 d ‘.
20 -20 \
/ \
fd ] ] L. B
NN (¥ T, ~ e T A
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.3238 MHz 17.96 dém [ 1 636.4161 MHz 16.75 dem
T 1 835.95734 MHz 11.69 dam oce Bw 1.082517483 MHz T 1 835.95734 MHZ 9,93 dBim oce Bw 1.088111888 MHz
T2 1 837.03986 MHz 11.85 dBm T2 1 B37.04545 MHz 10.00 dBm

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
lo att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
Mi[1] 17.43 dBm| } M1[1] 17.55 dBm|
1 848.48180 MHz 847.95670 MHz
20 ; 20
PO WS 1085314685 MHz T “ocgBw 1088111688 MHz
o A R 1 Raat eV RPNV G WL
10 df 10 o
o A 0 dés
\
-10d - -10 df
\
7 20 )
PN v A~ _ \ . N
W ] - X P
i i
-40 dem
50 -50
60 d -60 d
CF 848.3 MHz 1001 pts Span 2.8 MHz 8.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 848.4816 MHz 17.43 dbm ML 1 5478587 MHz 17.55 dem
TL 1 847.75734 MHz 10.78 dBm Occ Bw 1.085314685 MHz T 1 847.75734 MHz 10,40 dBm Occ Bw 1.088111668 MHz
T2 i 843.84266 MHz 11.16 dém T2 i 840.84545 MHz 10.46 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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